Section FR-1

TF 820 E Rear Frame -
Structural / Covers / Pins

T800-E Parts Module FR-51406

TF 820 Rear Frame - Structural




Last Updated - 03/01/2004 TF 820 Rear Frame - Structural TF 820 Rear Frame - Structural Last Updated - 03/01/2004

°<9 REAR FRAME COMPONENTS

@ (Machines Built After 12/01/03)

REF | PART # ‘ QTY ‘ ‘ DESCRIPTION SEE SECTION
1 | 50960-FR 1 O | REAR FRAME WELDMENT (Standard length)
50961-FR 1 0 | REAR FRAME WELDMENT (24" longer)
51383-FR 1 O | REAR FRAME WELDMENT (48" longer)
2 | 23104-FR 4 BUSHING - 3-1/2” x 1-1/2”
3 | 11704-FR 2 BUSHING - 2-1/2” x 4-1/4”

Q Kit or Assembly - includes all items indented underneath.

Parts T2960 03/08/2004
2.375

T800-E Parts Module FR-51406 FR-1-1 FR-1-2 T800-E Parts Module FR-51406




Last Updated - 03/01/2004 TF 820 Rear Frame - Structural TF 820 Rear Frame - Structural Last Updated - 03/01/2004

REAR FRAME ACCESS COVERS
(Machines Built After 12/01/03)

REF | PART # QTY DESCRIPTION SEE SECTION

1 10739-FR 30 BOLT - 1/2” x 1-1/2”
2 | 15534-FR 39 WASHER, SAE flat - 1/2”
3 | 19395-FR 3 COVER, access - steerbox / axle
4 | 12150-FR 2 COVER, access - steer cylinder
5 | REF. 1 0| REAR FRAME WELDMENT . ... oo FR-1
6 | 40954-FR 1 COVER, access - rear frame axle (Lower)
7 | 10835-FR 2 BOLT - 1/2" x 4-1/2”
8 | 10815-FR 2 NUT, lock - 1/2”
9 | 80316-FR 1 COVER, access - axle box end

10 | 42162-FR 1 COVER, access - rear frame axle

11 | 19394-FR 1 COVER, access - driveshaft

12 | 10783-FR 9 BOLT - 1/2" x 1"

13 15681-FR 8 BOLT, 5/8 X 2.25”

14 | 10771-FR 16 WASHER, SAE flat - 5/8

15 | 10816-FR 8 NUT, LOCK 5/8

16 | 80838-FR 1 GUARD, GEARBOX (front)

17 | 80841-FR 1 GUARD, GEARBOX (rear)

Ed See referenced page for component or assembly breakdown.

Parts T2961 03/08/2004
9.375

T800-E Parts Module FR-51406 FR-1-3 FR-1-4 T800-E Parts Module FR-51406




Last Updated - 03/01/2004 TF 820 Rear Frame - Structural

Parts T3023 07/08/2004
9.375

T800-E Parts Module FR-51406 FR-1-A3

TF 820 Rear Frame - Structural

REAR FRAME ACCESS COVERS
(Machines Built After 07/01/04)

Last Updated - 03/01/2004

REF | PART # QTY DESCRIPTION SEE SECTION
1 10739-FR 30 BOLT - 1/2” x 1-1/2”
2 | 15534-FR 39 WASHER, SAE flat - 1/2”
3 | 19395-FR 1 COVER, access - steerbox / axle
4 | 12150-FR 2 COVER, access - steer cylinder
5 | REF. 1 0| REAR FRAME WELDMENT . ... oo FR-1
6 | 51415-FR 1 COVER, access - rear frame axle (Lower)
7 | 10835-FR 2 BOLT - 1/2” x 4-1/2”
8 | 10815-FR 2 NUT, lock - 1/2”
9 | 80316-FR 1 COVER, access - axle box end
10 | 42162-FR 2 COVER, access - rear frame axle top
11 | 19394-FR 1 COVER, access - driveshaft
12 | 10783-FR 9 BOLT - 1/2"x 1"
13 | 15681-FR 8 BOLT, 5/8 X 2.25”
14 | 10771-FR 16 WASHER, SAE flat - 5/8
15 | 10816-FR 8 NUT, LOCK 5/8
- 51553-FR 1 O | GUARD, GEARBOX (complete assembly)
16 | 51554-FR 1 GUARD, GEARBOX (Frame)
17 | 51555-FR 1 GUARD, GEARBOX (Cover)
18 | 51556-FR 1 GUARD, end cap (Optional - used when no bunks are installed or custom
bunks are used)
19 | 42166-FR 1 COVER, access - rear frame top
20 | 40983-FR 1 COVER, access - rear frame bottom (standard frame)
- 40988-FR 1 COVER, access - rear frame bottom (2’ longer frame)
- 42163-FR 1 COVER, access - rear frame bottom (4’ longer frame)
[ See referenced page for component or assembly breakdown.
Q Kit or Assembly - includes all items indented underneath.

FR-1-A4

T800-E Parts Module FR-51406




Last Updated - 03/01/2004

Parts T2803 08/08/03
9.375

T800-E Parts Module FR-51406

FR-1-5

TF 820 Rear Frame - Structural

Center Joint Breakdown
located in section FF-2

TF 820 Rear Frame - Structural

STEER CYLINDER INSTALLATION
(Machines Built After 12/01/03)

Last Updated - 03/01/2004

REF | PART # QTY DESCRIPTION SEE SECTION
1 15549-FR 2 BOLT - 3/4” x 2"
2 | 15550-FR 2 WASHER, SAE flat - 3/4”
3 | 18570-FR 2 WASHER, pin retaining
4 | 80769-FR 2 PIN, steer cylinder mounting - base
5 | 10719-FR 2 BOLT - 5/8” x 4”
6 | 19448-FR 2 PIN, steer cylinder mounting - rod
7 | 15563-FR 2 NUT, nylock - 5/8”
8 | REF. 2 ) STEERCYLINDER . . . .ottt FR-4
9 | REF. 1 REAR FRAME WELDMENT . ... ... FR-1
[ See referenced page for component or assembly breakdown.

FR-1-6

T800-E Parts Module FR-51406




Last Updated - 03/01/2004

THIS PAGE LEFT BLANK FOR NOTES

TF 820 Rear Frame - Structural

T800-E Parts Module FR-51406

FR-1-7

Section FR-2

N

/

820 Flattop Rear Frame -
Frame & Drivetrain Installation

T800-E Parts Module FR-51406

TF 820 E Rear Frame - Frame & Drivetrain Installation




Last Updated - 03/01/2004

Parts T2962 03/08/2004
6.25

TF 820-E Parts Module FR-51406

FR-2-1

Flattop Rear Frame - Frame & Drivetrain Installation

Flattop Rear Frame - Frame & Drivetrain Installation Last Updated - 03/01/2004

REAR AXLE INSTALLATION
(Machines Built After 12/01/03)

REF | PART # QTY DESCRIPTION SEE SECTION
1 | REF. 1 )| REAR FRAME WELDMENT ... oo it FR-1
2 | 23567-FR 4 BOLT - 30mm-3.5P x 220mm (Torque to 1100 ft.Ibs. (1465 Nm))

3 | 23568-FR 4 WASHER, hardened flat - 30mm

4 | 23851-FR 2 STUD, axle spreader box - 1-1/4” (Torque to 1200 ft.Ibs. (1600 Nm))

5 | 22531-FR 4 WASHER, SAE flat - 1-1/4”

6 | 23989-FR 4 NUT, lock - 1-1/4”

7 | REF. 4 CEf WHEEL ASSEMBLY . ..ot AX-3

8 | 19361-FR 48 NUT, lug (Torque to 415 ft.Ibs. (550 Nm))

9 | REF. 1 LAl REAR AXLE. ..o AX-1
10 | 24003-FR 2 SPACER, axle spreader box
L See referenced page for component or assembly breakdown.

FR-2-2 TF 820-E Parts Module FR-51406




Last Updated - 03/01/2004

Parts T2805 08/08/03
12.50

TF 820-E Parts Module FR-51406

FR-2-3

Flattop Rear Frame - Frame & Drivetrain Installation

Flattop Rear Frame - Frame & Drivetrain Installation Last Updated - 03/01/2004

DRIVE SHAFT INSTALLATION

(NAF 2-SPEED SHAFTS)

(STANDARD FRAME)

REF | PART # QTY DESCRIPTION SEE SECTION
1 | 26037-FR 4 STUD, 3/4 X 8.5 (see note #2)
2 | 80721-FR 4 SPACER
3 | 80816-FR 1 BRACKET, bearing mount (used before 05/25/04)
3 | 42202-FR 1 BRACKET, bearing mount (used after 05/25/04 and before 07/20/04)
3A| 42290-FR 1 BRACKET, bearing mount (used after 07/20/04)
4 | 15550-FR 4 WASHER, SAE flat 3/4
5 | 10817-FR 4 NUT, lock - 3/4”
6 | 25218-FR 1 IDLER, driveshaft (HD)
7 | 50261-FR 32 BOLT, 12 point - 12mm-1.75P x 35mm (See Note #1 Below)
8 | 50262-FR 32 NUT, lock - 12mm
9 |--- 1 QO | DRIVE SHAFT (Gearbox to Center) (469284-61)
50466-FR 2 KIT, CROSS & BEARING
50467-FR 2 YOKE, FLANGE (90mm)
50261-FR 16 BOLT, 12 point - 12mm-1.75P x 35mm (See Note #1 Below)
50262-FR 16 NUT, lock - 12mm
10 | 50050 6 BOLT, 12 point - 5/8” x 3" (See Note #1 Below)
(Torque to 130 ft.Ilbs. (175 Nm))
11 | 10816-FR 6 NUT, lock - 5/8”
12 | 50068-FR 1 YOKE, companion flange - gearbox (rear)
50069-FR YOKE, companion flange - gearbox (front)
13 | REF. 1 LA GEARBOX ASSY. ottt et e e AX-4
14 | --- 1 QO | DRIVE SHAFT (Gearbox to Axel) (469284-61)
50466-FR 2 KIT, CROSS & BEARING
50467-FR 2 YOKE, FLANGE (90mm)
50261-FR 16 BOLT, 12 point - 12mm-1.75P x 35mm (See Note #1 Below)
50262-FR 16 NUT, lock - 12mm
15 | 23997-FR 1 YOKE, companion flange - AXLE
16 REF. 1 L AXEL ASSY. Lottt AX-1-2
17 42290-FR 1
1 See referenced page for component or assembly breakdown.
QO  Kit or Assembly - includes all items indented underneath.
Note #1:

Use Loctite 242 (blue) during installation.

Note #2:

Use Loctite 262 (red) during installation.

FR-2-4 TF 820-E Parts Module FR-51406




Last Updated - 03/01/2004 Flattop Rear Frame - Frame & Drivetrain Installation Flattop Rear Frame - Frame & Drivetrain Installation Last Updated - 03/01/2004

DRIVE SHAFT INSTALLATION
(NAF 2-SPEED SHAFTS)

(2-FOOT LONGER FRAME)

REF | PART # QTY DESCRIPTION SEE SECTION
1 | 26037-FR 4 STUD, 3/4 X 8.5 (see note #2)
2 | 80721-FR 4 SPACER
3 | 80816-FR 1 BRACKET, bearing mount (used before 05/25/04)
3 | 42202-FR 1 BRACKET, bearing mount (used after 05/25/04 and before 07/20/04)
3A| 42290-FR 1 BRACKET, bearing mount (used after 07/20/04)
4 | 15550-FR 4 WASHER, SAE flat 3/4
5 | 10817-FR 4 NUT, lock - 3/4”
6 | 25218-FR 1 IDLER, driveshaft (HD)
7 | 50261-FR 32 BOLT, 12 point - 12mm-1.75P x 35mm (See Note #1 Below)
8 | 50262-FR 32 NUT, lock - 12mm
9 [--- 1 Q | DRIVE SHAFT (Gearbox to Center) (467754-61)
50466-FR 2 KIT, CROSS & BEARING
50467-FR 2 YOKE, FLANGE (90mm)
50261-FR 16 BOLT, 12 point - 12mm-1.75P x 35mm (See Note #1 Below)
50262-FR 16 NUT, lock - 12mm
10 | 50050 6 BOLT, 12 point - 5/8” x 3" (See Note #1 Below)
(Torque to 130 ft.Ilbs. (175 Nm))
11 | 10816-FR 6 NUT, lock - 5/8”
12 | 50068-FR 1 YOKE, companion flange - gearbox (rear)
50069-FR YOKE, companion flange - gearbox (front)
13 | REF. 1 LA GEARBOX ASSY. ottt et e e AX-4
14 | --- 1 QO | DRIVE SHAFT (Gearbox to Axel) (472672-61)
50466-FR 2 KIT, CROSS & BEARING
50467-FR 2 YOKE, FLANGE (90mm)
50261-FR 16 BOLT, 12 point - 12mm-1.75P x 35mm (See Note #1 Below)
50262-FR 16 NUT, lock - 12mm
15 | 23997-FR 1 YOKE, companion flange - AXLE
16 REF. 1 L AXEL ASSY. Lottt AX-1-2

1 See referenced page for component or assembly breakdown.
QO  Kit or Assembly - includes all items indented underneath.

Note #1:

Use Loctite 242 (blue) during installation.

Note #2:

Use Loctite 262 (red) during installation.

Parts T2805 08/08/03
12.50

TF 820-E Parts Module FR-51406 FR-2-5 FR-2-6 TF 820-E Parts Module FR-51406




Last Updated - 03/01/2004 Flattop Rear Frame - Frame & Drivetrain Installation Flattop Rear Frame - Frame & Drivetrain Installation Last Updated - 03/01/2004

DRIVE SHAFT INSTALLATION
(NAF 2-SPEED SHAFTS)

(4-FOOT LONGER FRAME)

REF | PART # QTY DESCRIPTION SEE SECTION
1 | 26037-FR 4 STUD, 3/4 X 8.5 (see note #2)
2 | 80721-FR 4 SPACER
3 | 80816-FR 1 BRACKET, bearing mount (used before 05/25/04)
3 | 42202-FR 1 BRACKET, bearing mount (used after 05/25/04 and before 07/20/04)
3A| 42290-FR 1 BRACKET, bearing mount (used after 07/20/04)
4 | 15550-FR 4 WASHER, SAE flat 3/4
5 | 10817-FR 4 NUT, lock - 3/4”
6 | 25218-FR 1 IDLER, driveshaft (HD)
7 | 50261-FR 32 BOLT, 12 point - 12mm-1.75P x 35mm (See Note #1 Below)
8 | 50262-FR 32 NUT, lock - 12mm
9 [--- 1 Q | DRIVE SHAFT (Gearbox to Center) (467754-61)
50466-FR 2 KIT, CROSS & BEARING
50467-FR 2 YOKE, FLANGE (90mm)
50261-FR 16 BOLT, 12 point - 12mm-1.75P x 35mm (See Note #1 Below)
50262-FR 16 NUT, lock - 12mm
10 | 50050 6 BOLT, 12 point - 5/8” x 3" (See Note #1 Below)
(Torque to 130 ft.Ilbs. (175 Nm))
11 | 10816-FR 6 NUT, lock - 5/8”
12 | 50068-FR 1 YOKE, companion flange - gearbox (rear)
50069-FR YOKE, companion flange - gearbox (front)
13 | REF. 1 LA GEARBOX ASSY. ottt et e e AX-4
14 | --- 1 QO | DRIVE SHAFT (Gearbox to Axel) (479637-61)
50466-FR 2 KIT, CROSS & BEARING
50467-FR 2 YOKE, FLANGE (90mm)
50261-FR 16 BOLT, 12 point - 12mm-1.75P x 35mm (See Note #1 Below)
50262-FR 16 NUT, lock - 12mm
15 | 23997-FR 1 YOKE, companion flange - AXLE
16 REF. 1 L AXEL ASSY. Lottt AX-1-2

1 See referenced page for component or assembly breakdown.
QO  Kit or Assembly - includes all items indented underneath.

Note #1:

Use Loctite 242 (blue) during installation.

Note #2:

Use Loctite 262 (red) during installation.

Parts T2805 08/08/03
12.50

TF 820-E Parts Module FR-51406 FR-2-7 FR-2-8 TF 820-E Parts Module FR-51406




Last Updated - 03/01/2004

Parts T2806 08/08/03
12.50

TF 820-E Parts Module FR-51406

FR-2-9

Flattop Rear Frame - Frame & Drivetrain Installation

Flattop Rear Frame - Frame & Drivetrain Installation Last Updated - 03/01/2004

DRIVE SHAFT INSTALLATION
(SUPERIOR SINGLE-SPEED SHAFTS)

(STANDARD FRAME)

REF | PART # QTY DESCRIPTION SEE SECTION
1 | 26037-FR 4 STUD, 3/4 X 8.5 (see note #2)
2 | 80721-FR 4 SPACER
3 | 80816-FR 1 BRACKET, bearing mount (used before 05/25/04)
3 | 42202-FR 1 BRACKET, bearing mount (used after 05/25/04)
4 | 15550-FR 4 WASHER, SAE flat 3/4
5 | 10817-FR 4 NUT, lock - 3/4”
6 | 25218-FR 1 IDLER, driveshaft (HD)
7 | 50261-FR 32 BOLT, 12 point - 12mm-1.75P x 35mm (See Note #1 Below)
8 | 50262-FR 32 NUT, lock - 12mm
9 |--- 1 Q | DRIVE SHAFT (Gearbox to Center) (467754-61)
50466-FR 2 KIT, CROSS & BEARING
50467-FR 2 YOKE, FLANGE (90mm)
50261-FR 16 BOLT, 12 point - 12mm-1.75P x 35mm (See Note #1 Below)
50262-FR 16 NUT, lock - 12mm
10 | 50050 6 BOLT, 12 point - 5/8” x 3” (See Note #1 Below)
(Torque to 130 ft.Ibs. (175 Nm))
11 10816-FR 6 NUT, lock - 5/8”
12 | 23998-FR 1 YOKE, companion flange - gearbox
13 | REF. 1 ] GEARBOX ASSY. .ottt AX-4
14 | --- 1 QO | DRIVE SHAFT (Gearbox to Axel) (469284-61)
50466-FR 2 KIT, CROSS & BEARING
50467-FR 2 YOKE, FLANGE (90mm)
50261-FR 16 BOLT, 12 point - 12mm-1.75P x 35mm (See Note #1 Below)
50262-FR 16 NUT, lock - 12mm
15 | 23997-FR 1 YOKE, companion flange - AXLE
16 REF. 1 EO AXEL ASSY. . AX-1-2
L See referenced page for component or assembly breakdown.
Q Kit or Assembly - includes all items indented underneath.
Note #1:

Use Loctite 242 (blue) during installation.

Note #2:

Use Loctite 262 (red) during installation.

FR-2-10 TF 820-E Parts Module FR-51406




Last Updated - 03/01/2004

Parts T2806 08/08/03
12.50

TF 820-E Parts Module FR-51406

FR-2-11

Flattop Rear Frame - Frame & Drivetrain Installation

Flattop Rear Frame - Frame & Drivetrain Installation Last Updated - 03/01/2004

DRIVE SHAFT INSTALLATION
(SUPERIOR SINGLE-SPEED SHAFTS)

(2-FOOT LONGER FRAME)

REF | PART # QTY DESCRIPTION SEE SECTION
1 | 26037-FR 4 STUD, 3/4 X 8.5 (see note #2)
2 | 80721-FR 4 SPACER
3 | 80816-FR 1 BRACKET, bearing mount (used before 05/25/04)
3 | 42202-FR 1 BRACKET, bearing mount (used after 05/25/04)
4 | 15550-FR 4 WASHER, SAE flat 3/4
5 | 10817-FR 4 NUT, lock - 3/4”
6 | 25218-FR 1 IDLER, driveshaft (HD)
7 | 50261-FR 32 BOLT, 12 point - 12mm-1.75P x 35mm (See Note #1 Below)
8 | 50262-FR 32 NUT, lock - 12mm
9 |--- 1 Q | DRIVE SHAFT (Gearbox to Center) (467754-61)
50466-FR 2 KIT, CROSS & BEARING
50467-FR 2 YOKE, FLANGE (90mm)
50261-FR 16 BOLT, 12 point - 12mm-1.75P x 35mm (See Note #1 Below)
50262-FR 16 NUT, lock - 12mm
10 | 50050 6 BOLT, 12 point - 5/8” x 3” (See Note #1 Below)
(Torque to 130 ft.Ibs. (175 Nm))
11 10816-FR 6 NUT, lock - 5/8”
12 | 23998-FR 1 YOKE, companion flange - gearbox
13 | REF. 1 ] GEARBOX ASSY. .ottt AX-4
14 | --- 1 QO | DRIVE SHAFT (Gearbox to Axel) (467755-61)
50466-FR 2 KIT, CROSS & BEARING
50467-FR 2 YOKE, FLANGE (90mm)
50261-FR 16 BOLT, 12 point - 12mm-1.75P x 35mm (See Note #1 Below)
50262-FR 16 NUT, lock - 12mm
15 | 23997-FR 1 YOKE, companion flange - AXLE
16 REF. 1 EO AXEL ASSY. . AX-1-2
L See referenced page for component or assembly breakdown.
Q Kit or Assembly - includes all items indented underneath.
Note #1:

Use Loctite 242 (blue) during installation.

Note #2:

Use Loctite 262 (red) during installation.

FR-2-12 TF 820-E Parts Module FR-51406




Last Updated - 03/01/2004

Parts T2963 03/08/04
9.375

TF 820-E Parts Module FR-51406

FR-2-13

Flattop Rear Frame - Frame & Drivetrain Installation

Flattop Rear Frame - Frame & Drivetrain Installation Last Updated - 03/01/2004

REAR FRAME GEARBOX MOUNTING
(NAF -DUEL MOTOR, 2 SPEED GEARBOX)

REF | PART # QTY DESCRIPTION SEE SECTION
1 | 50830-FR 1 MOUNT, NAF 2 SPEED gearbox LH
2 | REF. 1 LA TRANSFER CASE. . ..o AX-4
3 | 50829-FR 1 MOUNT, NAF 2 SPEED gearbox RH
4 | REF. 1 | REAR FRAME WELDMENT ... ..o FR-1
5 | 50382-FR 8 BOLT - 16mm 2.00 X 40mm
(Torque to 180 ft-Ibs) '‘Rdd Mnsd *'0 Adknv/(

6 | 15550-FR 8 WASHER, SAE flat - 3/4”
7 | 10844-FR 4 BOLT - 3/4" x 5”
8 | 17918-FR 8 WASHER, isolator mount .875”
9 | 17904-FR 8 ISOLATOR

10 10817-FR 4 NUT, lock 3/4”

11 | 10771-FR 8 WASHER, SAE flat - 5/8”

12 | 25280-FR 1 SENSOR, SPEED (VOAC) (Lock nut needs to cut down to .25” thick)

13 | 25282-FR 1 CABLE, STRAIGHT (voac speed sensor)

14 | 20967-FR 1 O-RING, WHEEL DRIVE MOTOR PILOT (FWD)

15 | - 8 WASHER, SAE flat - 20 mm (98273)

16 | 18525-FR 8 BOLT, - 20mm X 50 mm *Rdd Mnsd "0 Adknv/(

[ See referenced page for component or assembly breakdown.

Note #1:

Use Loctite 242 *AKTD( during install.

FR-2-14 TF 820-E Parts Module FR-51406




Last Updated - 03/01/2004

TF 820-E Parts Module FR-51406

FR-2-15

Flattop Rear Frame - Frame & Drivetrain Installation

Flattop Rear Frame - Frame & Drivetrain Installation Last Updated - 03/01/2004

REAR FRAME GEARBOX MOUNTING
(SUPERIOR SINGLE SPEED GEARBOX)

REF | PART # QTY DESCRIPTION SEE SECTION
1 | 40600-FR 1 MOUNT, SUPERIOR gearbox LH
2 | REF. 1 A TRANSFER CASE. . ..o AX-4
3 | 40600-FR 1 MOUNT, SUPERIOR gearbox RH
4 | REF. 1 ] REAR FRAME WELDMENT . ...t RF-1-2
5 | 15549-FR 12 BOLT - 3/4” x 2"
(Torque to 325 ft.Ibs. (435 Nm))'Rdd Mnsd "0 Adknv/(
6 | 15550-FR 20 WASHER, SAE flat - 3/4”
7 | 10844-FR 4 BOLT - 3/4” x 5”
8 | 17918-FR 8 WASHER, isolator mount .875”
9 | 17904-FR 8 ISOLATOR
10 | 10817-FR 4 NUT, lock 3/4”

1 See referenced page for component or assembly breakdown.
Note #1:

Use Loctite 242 "AKTD( during installation.

FR-2-16 TF 820-E Parts Module FR-51406




Last Updated - 03/01/2004

Flattop Rear Frame - Frame & Drivetrain Installation

THIS PAGE LEFT BLANK FOR NOTES

Section FR-3

TF 820-E Parts Module FR-51406

FR-2-17

N

/

SE 71/,D O°gsr Lnctkd EQ,403/5

SE 71/ Qd g Eq Id,
Gxcq ™ tkhbr

SE 71/ Qd q Eq” Bd , Gxcq™ thibr




K'rs Tocsdc , /2./0.1//3

Parts T3045 03/10/2004
12.50

SE 71/,D 0"gsr Lnctid EQ,403/5

EQ,2,0

SE 71/ Qd q Eq” Bd , Gxcg tkibr

SE 71/ Qd g Eq” Bd , Gxcq  tkhbr K'rs Toc™sdc , /2./0.1//3
VGDDK CQHUD RXRSDL. GXCQ@TKHBR
*Qnsngx L "mhenkc Sn Qd~q Cghud L_nsnq(
"L "bghmdr athks “esdq 01./0./2 “mc adengd /6.17./3(
*Rs"mc qc Eqnms “mc Qd™q Eq~ Bd(

QDE | 0@QS " PSX CDRBQHKOSHNM RDD O@FD
0 | QDE- 0 3] QNS@QX L@MHENKC - -« -« = - e v v e e e T0,0,5
1 | 0834/,EQ 1 BNMMDBSNQ: rsq hfgs , EE0741S,051/R
2 | 40188,EQ 0 GNRD @RRDLAKX , 5/53-4,05,05IR,05/8 *Qns~gx I “mhenkc

knwdg ongs 81€ sn cghudkimd rvhudk(
3 | 402//,EQ 0 GNRD @RRDLAKX , 5/37-4,05,05IR,05/8 *Qns"gx I “mhenkc
knwdg ongs 80€ sn cghudkimd rvhudk(
4 | 08430,EQ 1 R\VHUDK: hmkhmd , OR050/20/,05,05,605
5 | 04386,EQ 1 BNMMDBSNQ+ rsq"hfgs , 53//,05
6 | 4/518,EQ 0 GNRD @RRDL.AKX , 5/54,05,05IR,05/R *Cghudkimd rvhudk
sn atkjgd c ok sd(
7 | 4/517,EQ 0 GNRD @RRDL.AKX , 5/52,05,05IR,05/R *Cghudkimd rvhudk
sn atkjgd c ok sd(
8 1//22,EQ 1 BNMMDBSNQ+ atkjgd'c , 05
0/ | 7/705,EQ 0 OK@SD+ ATKJIGD@C
00 4/516,EQ 0 GNRD @RRDL.AKX , 5/58,05,05NR,05/R *Cghud L_nsnq
sn atkjgd c ok sd(
01 4/516,EQ 0 GNRD @RRDL.AKX , 5/58,05,05NR,05/R *Cghud L_nsnq
sn atkjgd c ok sd(
02 | QDE- 0 3] V/GDDK CQHUD LLNSNQ - - - === = - = == s wremmmmeeeciaee e oo EQ,3,1
03 | 04267,EQ 1 N,QIMF+ 0-14€
04 | 15//7,EQ 1 L @MHENKC: qdwgnsg cahud Bnsng
05 4//64,EQ 7 V@RGDQ: KNBJ 0.1
06 4//63,EQ 7 ANKS+ @KKDM 0.1 W 0 0.1€
07 04373,EQ 1 DKANV+ 8/ , EE57/0 , 05
2 Rdd gdedgdmbdc o™ fd eng bn Bonmdms ng ~rrd Bakx agd™ jcnvm-

EQ,Z,]_ SE 71/,D 0°gsr Lnctkd EQ,403/5




K'rs Tocsdc , /2./0.1//3

Parts T2965 03/10/2004
12.50

SE 71/,D 0"gsr Lnctid EQ,403/5

EQ,2,@0

SE 71/ Qd q Eq” Bd , Gxcg tkibr

SE 71/ Qd g Eq” Bd , Gxcq  tkhbr K'rs Toc™sdc , /2./0.1//3

VGDDK CQHUD RXRSDL. GXCQ@TKHBR
*Qnsngx L "mhenkc Sn Qd~q Cghud L_nsnq(
*L"bghmdr athks “esdq /6.1/./3(

*Rs"mc qc Eqnms “mc Qd™q Eq~ Bd(

QDE | 0@QS " PSX CDRBQHOSHNM RDD 0@FD
0 | QDE- 0 3] QNS@QX L@MHENKC - -« -« = - e v v e e e T0,0,5
1 | 0834/,EQ 1 BNMMDBSNQ+ rsq hfgs , EE0741S,051/R
2 | 40188,EQ 0 GNRD @RRDLAKX , 5/53-4,05,05IR,05/8 *Qns~gx I “mhenkc
knwdg ongs 81€ sn cghudkimd rvhudk(

3 | 402//,EQ 0 GNRD @RRDLAKX , 5/37-4,05,05IR,05/8 *Qns"gx I “mhenkc
knwdg ongs 80€ sn cghudkimd rvhudk(

4 | 08430,EQ 1 R\VHUDK: hmkhmd , OR050/20/,05,05,605

5 | 04386,EQ 1 BNMMDBSNQ+ rsq"hfgs , 53//,05

6 | ,EQ 0 GNRD @RRDL.AKX , 503/,05,05IR,05/R *Cghudkimd rvhudk

sn atkjgd c ok sd(

7 ,EQ 0 GNRD @RRDL.AKX , 5027,05,05IR,05/R *Cghudkimd rvhudk
sn atkjgd c ok sd(

8 | 3118/,EQ 0 OK@SD+ ATKJIGD@C
0/ | QDE- 0 (3] V/GDDK CQHUD LLNSNQ - - < - = === = -« = e e w e e e e e e oo oo EQ,3,1
00 | 04267,EQ 1 N,QHME+ 0-14€
01 | 15//7,EQ 1 L @MHENKC: gdwgnsg cghud B nsng
02 4//64,EQ 7 V@RGDQ: KNBJ 0.1
03 | 4//63,EQ 7 ANKS: @KKDM 0.1 W 0 0.1€
04 04373,EQ 1 DKANV+ 8/, EE57/0 , 05

A Rdd gdedgdmbde o™ fd eng bn Bonmdms ng ~rrd Bakx aqd” jenwvm-

EQ,Z,@l SE 71/,D 0°gsr Lnctkd EQ,403/5




K'rs Tocsdc , /2./0.1//3

Parts T2820 08/13/2003
18.75

SE 71/,D 0"gsr Lnctid EQ,403/5

Q.22

SE 71/ Qd q Eq” Bd , Gxcg tkibr

SE 71/ Qd g Eq” Bd , Gxcq  tkhbr

Krs Tocsdc , /2./0.1//3

VGDDK CQHUD RXRSDL. GXCQ@TKHBR
*Egnms Cghud L_nsng Sn Qd g Cghud L_nsng(
*L"bghmdr athks “esdq 01./0./2(

*Rs"mc qc Eqnms “mc Qd™q Eq~ Bd(

QDE | 0@QS " PSX CDRBQHOSHNM RDD 0@FD
0 | QDE- 0 )| \V/GDDK CQHUD LLNSNQ - - = === w s e emmme e e EQ,3,1
1 | 4//63,EQ 7 ANKS: @KKDM 0.1 W 0 0.1€
2 | 4//64,EQ 7 V@RGDQ+ KNBJ 0.1
3 | 15//7,EQ 1 L @MHENKC: gdwgnsg cghud Bnsng
4 | 04267,EQ 1 N,QHMF+ 0-14€
5 | 04362,EQ 3 DKANV+ 34 EE57/1 , 05
6 | 4/8/3,EQ 0 GNRD @RRDL.AKX , 5/22,05,05/R,05/R *Qd"q vgddk cqhud

I nsng ongs BAE sdd sn eqnms vgddk cghud B nsng ongs 8@E(
7 | 4/8/3,EQ 0 GNRD @RRDL.AKX , 5/22,05,05/R,05/R *Qd"q vgddk cqhud
I nsng ongs BAE sdd sn eqnms vgddk cghud B nsng ongs 8@E(
8 | QDE- 0 )| \V/GDDK CQHUD LLNSNQ - - = === - s e mem e EQ,3,1
3 Rdd qdedqdmbdc o™ fd eng bn Bonmdms ng ~rrd B akx agd” jenwvm-

EQ,2,3 SE 71/,D 0°gsr Lnctkd EQ,403/5




K'rs Tocsdc , /2./0.1//3

SE 71/,D 0"gsr Lnctid EQ,403/5

EQ.2,4

SE 71/ Qd q Eq” Bd , Gxcg tkibr

Parts T2966 03/10/04
18.75

SE 71/ Qd g Eq” Bd , Gxcq  tkhbr K'rs Toc™sdc , /2./0.1//3
VGDDK CQHUD RXRSDL. GXCQ@TKHBR
*Cqhud L_nsngr B~ rd Cq~hm(
*L"bghmdr athks “esdq 01./0./2(
*Rs"mc qc Eqnms “mc Qd™q Eq~ Bd(

QDE | 0@QS " PSX CDRBQHKOSHNM RDD 0@FD
0 | QDE- 0 ] QNS@QX L@MHENKC - -« =« = - s v rem e reeeeee i T0,0,5
1 | 4//25,EQ 0 DKANV+ 8/ , EE57/0,010/

2 | 40186,EQ 0 GNRD @RRDLAKX , 300/,0/,0//R,0//R *Atkjgd c sn qns"gx B “mhenkc
knwvdg ongs 86€(
3 0., OK@SD+ ATKIGD@C *o"gs ne qd"qeq” Bd(
4 | 4//26,EQ 1 BNMMDBSNQ+ ATKJIGD@C , 0/
5 | 4/511,EQ 0 GNRD @RRDLAKX , 3/41,0/,0//R,0//3 *Atkjgd c sn Eqgnms Bnsng b™rd sdd(
6 | 4//27,EQ 0 SDD+ EE57/2 , 0/
7 | 05247,EQ 0 ATRGHMF+: 530/ , 010/
8 | 4/508,EQ 0 GNRD @RRDLAKX , 3/2/,/7,/7NR,/7N8 "Eqnms Ensngsn gd™q Bnsng b™rd
cq hm(
o/ 04261,EQ 0 DKANV/+ 8/ , EE57/0,010/
00 | QDE- 1 ] VVGDDK CQHUD LLNSNQ + =+ =+ =+ s s s e e e ee e EQ,3,1
2 Rdd gdedgdmbdc o™ fd eng bn Bonmdms ng ~rrd Bakx agd™ jenwvm-

EQ,2,5 SE 71/,D 0°gsr Lnctkd EQ,403/5




K'rs Tocsdc , /2./0.1//3

SE 71/,D 0"gsr Lnctid EQ,403/5

Qns™qx I mhenkc
B ntmsr hm sgd
bdmsdq ne sgd
toodg stqms”akd-

Atkjgd c aq bjds
Entmsde m sgd qdq ~
e 0d-

SE 71/ Qd q Eq” Bd , Gxcg tkibr

'

\

|

\

Rsddg bxkimedqr
I ntmsde hm sgd qd~q
eq Bd-

EQ,2,6

Parts T2967 03/10/04
18.75

SE 71/ Qd g Eq” Bd , Gxcq  tkhbr K'rs Toc™sdc , /2./0.1//3

RSDDQ ETMBSHNM GXCQ@TKHBR
*Qns gx L_"mhenkc Ongsr Sn Rsddq Bxkhmedgr(

*L"bghmdr athks “esdq 01./0./2(
*Rs"mc qc Eqnms “mc Qd™q Eq~ Bd(

QDE | 0@QS " PSX CDRBQHKOSHNM RDD 0@FD
0 | QDE- 0 ] QNS@QX L@MHENKC - -« =« = - s v rem e reeeeee i T0,0,5
1 04041,EQ 1 BNMMDBSNQ! rsq hfgs , EE0741S,0101R
2 | 0656/,EQ 1 DKANV+ 8/3 , EE1/87S,0101R
3 | 40187,EQ 0 GNRD @RRDLAKX, 3001,01,01/R,01/R "Knwvdg gns~gx

1 “mhenkc ongs **2 sn kdes atkjgd"c ehsshm(
4 | 402/1,EQ 0 GNRD @RRDLAKX , 301/,01,01/R,01/R "Knwvdg qns gx
1 “mhenkc ongs *'5 sn ghfgs atkjgd™c efssimf(
5 |,,, OK@SD+ ATKIGD@C "o gs ne qd"qeq” Bd(
6 | 08643,EQ 1 BNMMDBSNQ+ rsq hfgs atkjgd ¢ , 01K/, VKMK,R
7 07470,EQ 1 BNMMDBSNQ! gdcthdg , EE1170S,/701R
8 | 04322,EQ 1 SDD , EE1003S,/7/7R
0/ | 4/383,EQ 0 GNRD @RRDLAKX , 3/47,/7,/7/R,/7/8 "Qhfgs atkjgd c sdd
sn kdes rsddg bxkimedg gnc ongs(
00 4/506,EQ 3 GNRD @RRDLAKX , 3/37,/7,/7/R,/7/8 "Kdes atkjgd c sdd
sn kdes rsddg bxkimedg a”rd ongs(
01 4/506,EQ 1 GNRD @RRDLAKX , 3/37,/7,/7/R,/7/8 "Kdes atkjgd c sdd
sn kdes rsddg bxkimedg a”rd ongs(
02 0525/,EQ 0 DKANV/+ 8/3 | EE0757S,/7/7R
03 | 4/383,EQ 0 GNRD @RRDLAKX , 3/47,/7,/7/R,/7/8 *Kdes atkjgd™c sdd
sn kdes rsddg bxkimedq gnc ongs(
, | QDE- 1 3] RSDDQ BXKHMCDQR - - =+« = x s s s v re s e e eeeee e EQ,3,5

[ Rdd gdedgdmbdc o™fd eng bn Bonmdms ng “rrd B akx agd” jenwvm-

EQ,2,7 SE 71/,D 0°gsr Lnctkd EQ,403/5




K*rs Toc™sdc , /2./0.1//3 SE 71/ Qd q Eq” Bd , Gxcg tkibr SE 71/ Qd g Eq” Bd , Gxcq  tkhbr K'rs Toc™sdc , /2./0.1//3

KNVDQ LNMN,AKNBJ GXCQ@TKHBR
"0~ qjhmF Ag”jd Bhabths(
*L"bghmdr athks “esdq 01./0./2(
*Rs"mec qc Eqnms “mc Qd™q Eq~ Bd(

QDE | 0@QS " PSX CDRBQHKOSHNM RDD O@FD
0 | QDE- 0 L] KNVDQ LLNMN,AKNBJ = === scmmammmeaameaaeeanaeaee s EQ,3,0/
1 06535,EQ 0 DKANV/+ 34 U4/KNR /3/5
2 | 4/5/0,EQ 0 GNRD @RRDLAKX , 1/7/,/3,/3NR,/3NR "0A ongs sn qd"qeq” Bd atkjgd c(

3 | 07471,EQ 0 BNMMDBSNQ: ATKJIGD@C /3

, | 7/705,EQ 0 OK@SD+ ATKJIGD@C

4 | 402/0,EQ 0 GNRD @RRDLAKX , 1018,/3,/3NR,/3N3 "0A atkjgd c sn qd™q “wdk(

5 | 0836/,EQ 1 BNMMDBSNQ: RSQ /3,031

6 | 4/5/6,EQ 0 GNRD @RRDLAKX , 1//8-4,/3,/3NR,/3N8 "Aq’ jd b mhrsdg it 1 odg(

7 | 04065,EQ 1 SDD, /3

8 | QDE- 0 | QD@Q @WKD @RRDLAKX - - - - < - ==« e e e e e e eeee e @w,0,1

[ Rdd gdedgdmbdc o™fd eng bn Bonmdms ng “rrd B akx agd” jenwvm-

Parts T2812 08/12/2003 J
18.75

SE 71/,D 0°gsr Lnctid EQ,403/5 EQ,2,8 EQ,2,0/

SE 71/,D 0°gsr Lnctkd EQ,403/5




K'rs Tocsdc , /2./0.1//3

Parts T2964 03/10/2004

SE 71/,D 0"gsr Lnctid EQ,403/5

EQ,2,00

SE 71/ Qd q Eq” Bd , Gxcg tkibr

SE 71/ Qd g Eq” Bd , Gxcq  tkhbr

Krs Tocsdc , /2./0.1//3

KNVDQ LNMN,AKNBJ GXCQ@TKHBR
*Sq udk Aq”jd Bhgbths(
*L"bghmdr athks “esdq 01./0./2(
*Rs“mec qc Eqnms “mc Qd™q Eq~ Bd(

QDE | 0@Qs " PSX CDRBQHOSHNM RDD O@FD
0 | QDE- 0 3| QNS@QX L@MHENKC - - - - - - - wemmme e T0,0,5
1 | 04065,EQ 1 SbD, /3
2 | 40180,EQ 0 GNRD @RRDLAKX , 1020,7/3,/3NR,/3NR ***0/ ongs sn qd"qeq” I d

SA atkjgd c(

3 | 07471,EQ 0 BNMMDBSNQ: ATKJIGD@C /3

) 7/705,EQ 0 OK@SDt ATKIGD@C

4 | 4/4//,EQ 0 GNRD @RRDLAKX , 1014,/3,/3NR,/3N3 *SA Atkjgd™c sn qd"q @wdk(

5 | 0836/,EQ 1 BNMMDBSNQ: RSQ /3,031

6 | 4/5/6,EQ 0 GNRD @RRDLAKX , 1//8-4,/3,/3NR,/3N8 "Aq”jd b mhrsdg it B odg(

7 | 04065,EQ 1 SbD, /3

8 | QDE- 0 2] QD@Q @WKD @RRDLLAKX - = - - = w s v e meme e @w,0,1
[ Rdd qdedgdmbdc o™ Fd eng bn Bonmdms ng “rrd B akx agd” jenwvm-

EQ,2,01 SE 71/,D 0°gsr Lnctid EQ,403/5




K*rs Toc™sdc , /2./0.1//3 SE 71/ Qd q Eq” Bd , Gxcg tkibr SE 71/ Qd g Eq” Bd , Gxcq  tkhbr K'rs Toc™sdc , /2./0.1//3

KNVDQ LLNMN,AKNBJ GXCQ@TKHBR
*Cheedgdms“k Knbj Bhgbths(
*L"bghmdr athks “esdq 01./0./2(
*Rs"mc qc Eqnms “mc Qd g Eq~ Bd(

QDE | 0@QS " PSX CDRBQHOSHNM RDD 0@FD
0 | QDE- 0 L] KNVDQ LLNMN,AKNBJ -+ - -vsmmmmmmmmaameai e nes EQ,3,0/
1 | 04013,EQ 0 BNMMDBSNQ: RSQ- EE0741S , /3/5
2 | 4//10,EQ 0 GNRD @RRDLAKX , 1/63,/3,/3NR,/3NR “CK ongs sn gd"q eq” Bd atkjgd c(
3 | 07471,EQ 0 BNMMDBSNQ: ATKJIGD@C /3
4 | 4018/,EQ 0 GNRD @RRDLAKX , 1021,/3,/3NR,/3N3 *CK atkjgd c sn qd"q “wdk(
5 | 0836/,EQ 1 BNMMDBSNQ:t RSQ /3,031
6 | QDE- 0 3| QD@Q @WKD @RRDLAKX === =« s meemmaamee e ee @w,o0,1

[ Rdd qdedgdmbdc o™ Fd eng bn Bonmdms ng “rrd B akx aqd” jenwvm-

Parts T2814 08/12/2003
18.75

SE 71/,D 0°gsr Lnctid EQ,403/5 EQ,2,02 EQ,2,03 SE 71/, 0°gsr Lnctid £Q,403/5




K'rs Tocsdc , /2./0.1//3

Parts T2815 08/12/2003
18.75

SE 71/,D 0"gsr Lnctid EQ,403/5

SE 71/ Qd q Eq” Bd , Gxcg tkibr

EQ.,2,04

SE 71/ Qd g Eq” Bd , Gxcq  tkhbr K'rs Toc™sdc , /2./0.1//3
KNVDQ LNMN,AKNBJ GXCQ@TKHBR
*L_nsnq Rghes Bhgbths(
*L"bghmdr athks “esdq 01./0./2(
*Rs"mc qc Eqnms “mc Qd™q Eq~ Bd(
QDE | 0@QS " PSX CDRBQHOSHNM RDD 0@FD
0 | QDE- 0 E0| KNVDQ LNMN,AKNBJ - - - - - - - oo oo oo oo EQ,3,0/
1 | 04013,EQ 0 BNMMDBSNQ: RSQ- EE0741S , /3/5
2 | 06535,EQ 0 DKANV+ 34 U4/KNR /3/5
3 | 4/386,EQ 0 GNRD @RRDLAKX , 1/72,/3,/3NR,/3NR "LR0 ongs sn qd"q eq” Bd atkjgd c(
4 | 4/5//,EQ 0 GNRD @RRDLAKX , 1/67,/3,/3NR,/3NR LR ongs sn qd"q eq” Bd atkjgd c(
5 | 07471,EQ 1 BNMMDBSNQ: ATKJIGD@C /3
6 | 4/5/2,EQ 0 GNRD @RRDLAKX , 1/82,/3,/3NR,/3NR *L_R0 ongs sn qd"q I nsnq(
7 | 4/488,EQ 0 GNRD @RRDLAKX , 1/40,/3,/3NR,/3NR "LR ongs sn eqgnms B nsnq(
8 | 04022,EQ 1 DKANV+ 8/ , EE0757S /3/5
0/ | QDE- 0 (] V/GDDK CQHUD LLNSNQ - - - - === < - = s s e m e e e e e e oo EQ.,3,1
00 | QDE- 0 0| VVGDDK CQHUD LLNSNQ - - - - - - - e e e e e e e oo oo EQ,3,1
[ Rdd qdedgdmbdc o™ Fd eng bn Bonmdms ng “rrd B akx aqd” jenwvm-

EQ,2,05 SE 71/,D 0°gsr Lnctid EQ,403/5




K'rs Tocsdc , /2./0.1//3

Parts T2816 08/12/2003
18.75

SE 71/,D 0"gsr Lnctid EQ,403/5

EQ.2,06

SE 71/ Qd q Eq” Bd , Gxcg tkibr

SE 71/ Qd g Eq” Bd , Gxcq  tkhbr K'rs Toc™sdc , /2./0.1//3
KNVDQ LNMN,AKNBJ GXCQ@TKHBR
*Fd gAnw Rghes Bhgbths(
"M@E 1,Roddc Fd™gAnw(
"L "bghmdr athks “esdq 01./0./2(
*Rs"mec~qc Eqnms “mc Qd™q Eq” Bd(
QDE | 0@QS " PSX CDRBQHOSHNM RDD 0@FD
0 | QDE- 0 E0| KNVDQ LNMN,AKNBJ - - - - - - - oo oo oo oo EQ,3,0/
1 | 04013,EQ 1 BNMMDBSNQ: RSQ- EE0741S , /3/5
2 | 4//16,EQ 0 GNRD @RRDLAKX , 1/76,/3,/3NR,/3NR "F@ ongs sn qd"q eq” Bd atkjgd c(
3 | 4/387,EQ 0 GNRD @RRDLAKX , 1/75,/3,/3NR,/3NR "FA ongs sn qd"geqg” Bd atkjgd c(
4 | 07471,EQ 1 BNMMDBSNQ: ATKJIGD@C /3
5 | 4/5/7,EQ 0 GNRD @RRDLAKX , 1/77,/3,/3NR,/3N8 "F@ ongs sn qd"q B nsng(
6 | 4/5/7,EQ 0 GNRD @RRDLAKX , 1/77,/3,/3NR,/3N8 "FA ongs sn egnms B nsnq(
7 | 0836/,EQ 1 BNMMDBSNQ: RSQ /3,031
8 | QDE- 0 0| FD@QANW @RRDLAKX - -« - - - - m oo oo oo oo oo @w,1,1

L Rdd gdedgdmbdc o™fd eng bn Bonmdms ng “rrd Bakx agd” jcnwvm-

EQ,2,07

SE 71/,D 0°gsr Lnctkd EQ,403/5




K*rs Toc™sdc , /2./0.1//3 SE 71/ Qd q Eq” Bd , Gxcg tkibr

SGHR 0@FD KDES AK@MJ ENQ MNSDR Section FR_4

. /

TF 820 Rear Frame -
Hydraulic Components Breakdown

SE 71/,D O°gsr Lnctid EQ,403/5 EQ,2,08 TF 820-E Parts Module FR-51406 TF 820 Rear Frame - Hydraulic Components




Last Updated - 03/01/2004

Parts 00474 02/22/98
25.00

TF 820-E Parts Module FR-51406

FR-4-1

TF 820 Rear Frame - Hydraulic Components

TF 820 Rear Frame - Hydraulic Components Last Updated - 03/01/2004

REXROTH 160cc MOTOR

REF | PART # QTY DESCRIPTION SEE SECTION
1 | 19900-FR 1 u] MOTOR, wheel drive - Rexroth AA6VM160 (Front)
(Vg Min = 0 cubic meters)
19901-FR 1 Q MOTOR, wheel drive - Rexroth AA6VM160 (Rear)
(Vg Min = 70 cubic meters)
50513-FR 1 [m] MOTOR, wheel drive - Rexroth AA6VM160 (Rear) (w/speed counter)
(Vg Min = 70 cubic meters)
2 | 20685-FR 1 RING, snap
3 | 20686-FR 1 SHIM, shaft seal
4 | 20687-FR 1 8 SEAL, shaft
5 | 19692-FR 1 PLUG - 26mm-1.5P (BSPP thread)
6 | 20688-FR 2 SCREW, adjusting (Displacement min & max)
7 | 20689-FR 2 8 NUT, seal
8 | 20690-FR 1 [m] STROKING PISTON COVER ASSEMBLY
9 | 20691-FR 1 PLUG
10 | 20713-FR 1 8 O-RING
11 | 20714-FR 1 SHIM
12 | 20715-FR 1 SPRING
13 | 20716-FR 1 POPPET
14 | 20718-FR 1 RING, snap
15 | 20719-FR 2 PLUG
16 | 20720-FR 2 8 O-RING
17 | 20721-FR 2 SPRING
18 | 20722-FR 2 RETAINER, spring
19 | NSS 1 SPOOL
20 | 20693-FR 1 PLUG - 14mm-1.5P (BSPP thread)
21 | 20723-FR 4 BOLT, allen head
22 | 20724-FR 1 8 O-RING
23 | 20717-FR 1 ORIFICE, flushing - 1.2mm
24 | NSS 8 O-RING
25 | REF. 1 STROKING PISTON CONTROL ASSEMBLY........... CR-4-4
26 | 24656-FR 1 SENSOR, SPEED PICKUP (rexroth hydro motor)
27 | 51098-FR 1 FITTING, speed pickup rexroth (sae)
28 | 20967-FR 1 O-RING, WHEEL DRIVE MOTOR (gearbox pilot)
- 1 20725-CR 1 KIT, seal repair - complete AAGVM160 motor

[m] Kit or Assembly - includes all items indented underneath.
3 Included in seal repair kit Part # 20725-CR.

Note:

Due to warranty policy restrictions imposed by component suppliers, it is not recommended
that the component be disassembled further than is shown in the illustration.

FR-4-2 TF 820-E Parts Module FR-51406




Last Updated - 03/01/2004

Parts T2811 08/12/03
37.50

TF 820-E Parts Module FR-51406 FR-4-3

TF 820 Rear Frame - Hydraulic Components

TF 820 Rear Frame - Hydraulic Components

REXROTH 160cc MOTOR

(HA2T CONTROLLER)

Last Updated - 03/01/2004

REF | PART # QTY DESCRIPTION SEE SECTION
1 | 19900-FR 1 [m] MOTOR, wheel drive - Rexroth AA6VM160 (Front)
(Vg Min = 0 cubic meters)
19901-FR 1 [m] MOTOR, wheel drive - Rexroth AA6VM160 (Rear)
(Vg Min = 70 cubic meters)
50513-FR 1 [m] MOTOR, wheel drive - Rexroth AA6VM160 (Rear) (w/speed counter)
(Vg Min = 70 cubic meters)
2 | 20726-FR 1 Q CONTROL, MOTOR STROKE ASSEMBLY (HA2T)
3 |--- 1 SPRING, (HU00444549)
4 |--- 1 RETAINER, spring (HU00421860)
5 |--- 1 SPRING (HU00651116)
6 |--- 1 BUSHING, spring (HU00651118)
7 | 20729-FR 1 SPRING
8 | --- 1 RETAINER, spring (HU00921351)
9 | 20731-FR 1 RING, snap
10 |--- 1 SPOOL, control (HU00430748)
11 | 20732-FR 1 BUSHING, control spool
12 | 20734-FR 1 E-CLIP, control spo
13 | --- 1 £ O-RING (68103-025)
14 | --- 4 BOLT, allen head (60118-063)
15 | 20737-FR 1 £ NUT, seal
16 | 20738-FR 1 SCREW, adjusting (Stroke control)
17 | --- 1 PIN, stroke adjustment (69116-019)
18 | 20693-FR 1 PLUG - 14mm-1.5P (BSPP thread)
- 20725-FR 1 KIT, seal repair - complete AAGVM160 motor
Q Kit or Assembly - includes all items indented underneath.
3 Included in seal repair kit Part # 20725-CR.
Note:

Due to warranty policy restrictions imposed by component suppliers, it is not recommended
that the component be disassembled further than is shown in the illustration.

FR-4-4

TF 820-E Parts Module FR-51406




Last Updated - 03/01/2004 TF 820 Rear Frame - Hydraulic Components TF 820 Rear Frame - Hydraulic Components Last Updated - 03/01/2004

VOAC V12 - 160cc MOTOR

REF | PART # QTY DESCRIPTION SEE SECTION
1 | 50480-FR 1 [m] MOTOR, wheel drive - Voac V12-160 (Front)
b (Vg Min = 0 cubic meters)
50481-FR 1 Q MOTOR, wheel drive - Voac V12-160 (Rear)

(Vg Min = 70 cubic meters)

O-RING, WHEEL DRIVE MOTOR (gearbox pilot)
BEARING, (184762)
SPACER, 0.5 (946297) 0.6 (977618) 0.8 (977619)
RING, RETAINING (914476)

3 SEAL, SHAFT (3793420)

38 O-RING, (3796541)

CARRIER, SHAFT SEAL (3791954)

RING, RETAINING (914552)

20967-FR

2

3 |---

4 | ---

5 | ---

6 | 51099-FR
7 | ---

8 | ---

9

10

GG G G Y

25280-FR SENSOR, SPEED (VOAC)
11 | 25282-FR CABLE, STRAIGHT (voac speed sensor)
11 | 25281-FR CABLE, 90 (voac speed sensor)
- | 51100-FR 8 KIT, SEAL REPAIR (3796388)

[m] Kit or Assembly - includes all items indented underneath.
* Included in seal repair kit # 51100-FR
Note:

Due to warranty policy restrictions imposed by component suppliers, it is not recommended
that the component be disassembled further than is shown in the illustration.

Parts T2821 08/14/03
25.00

TF 820-E Parts Module FR-51406 FR-4-5 FR-4-6 TF 820-E Parts Module FR-51406




Last Updated - 03/01/2004 TF 820 Rear Frame - Hydraulic Components TF 820 Rear Frame - Hydraulic Components Last Updated - 03/01/2004

STEER CYLINDER

(used on machines built before 08/20/02)

REF | PART # QTY DESCRIPTION SEE SECTION
- | 19746-FR 2 0 | STEER CYLINDER ASSEMBLY
1 | 19238-FR 1 Q BARREL ASSEMBLY
2 | 19916-FR 2 RING, snap
3 | 19917-FR 1 BUSHING, spherical - 2"
4 | 10704-FR 1 FITTING, straight grease - 1/8” pipe thread
5 | 19232-FR 1 NUT, cylinder rod - 1-3/4” (Torque to 885 +/- 60 ft.Ibs.
(1175 +/- 80 Nm))
6 | NSS 1 £ RING, piston wear
7 | NSS 1 8 RING, piston loader
8 | NSS 1 £ RING, piston chem-cast
9 | NSS 1 8 RING, piston wear
10 | NSS 1 £ RING, piston seal
11 | NSS 1 8 O-RING, piston
12 | 19743-FR 1 PISTON
13 | NSS 1 £ RING, rod bearing wear
14 | NSS 1 £ O-RING, rod bearing
15 | NSS 1 £ RING, rod bearing back-up
16 | 19236-FR 1 BEARING, rod
17 | 15681-FR 8 BOLT - 5/8” x 2-1/4” (Torque to 175 ft.Ibs (233 Nm))
18 | NSS 1 £ U-CUP, rod bearing
19 | NSS 1 8 WIPER, rod
20 | 19235-FR 1 Q ROD ASSEMBLY
21 | 19916-FR 2 RING, snap
22 | 19917-FR 1 BUSHING, spherical - 2”
23 | 10704-FR 1 FITTING, straight grease - 1/8” pipe thread
- | 19750-FR 1 KIT, seal repair - steer cylinder

[m] Kit or Assembly - includes all items indented underneath.
* Included in seal repair kit Part # 19750-FR.

00194 01/17/97
18.75

TF 820-E Parts Module FR-51406 FR-4-7 FR-4-8 TF 820-E Parts Module FR-51406




Last Updated - 03/01/2004

T2810 08/11/03
18.75

TF 820-E Parts Module FR-51406

»
w
. ™ |
o = b
e

TF 820 Rear Frame - Hydraulic Components

/‘

~

FR-4-9

TF 820 Rear Frame - Hydraulic Components Last Updated - 03/01/2004

STEER CYLINDER

(Ram Rod)
(2” Rod)
(used on machines built after 08/20/02)
REF | PART # QTY DESCRIPTION SEE SECTION
- | 50003-FR 2 0 | STEER CYLINDER ASSEMBLY
1 | 50242-FR 1 Q BARREL ASSEMBLY
2 | 19916-FR 2 RING, snap
3 | 19917-FR 1 BUSHING, spherical - 2”
4 | 10704-FR 1 FITTING, straight grease - 1/8” pipe thread
5 |--- 1 NUT, cylinder rod - 1-1/4” (Torque to 770 ft-Ibs.) (712005)
6 | 50244-FR 1 PISTON
7 | 50245-FR 1 PISTON EXTENTION
8 | 50246-FR 1 BEARING, rod
9 |--- 14 BOLT - 3/8 X 1 3/4” (Torque to 20 ft-Ibs.) (711073)
10 | 50243-FR 1 ] ROD ASSEMBLY
11 | 19916-FR 2 RING, snap
12 | 19917-FR 1 BUSHING, spherical - 2"
13 | 10704-FR 1 FITTING, straight grease - 1/8” pipe thread
- 1 50247-FR 1 KIT, seal repair - steer cylinder

Q Kit or Assembly - includes all items indented underneath.

FR-4-10 TF 820-E Parts Module FR-51406




Last Updated - 03/01/2004 TF 820 Rear Frame - Hydraulic Components TF 820 Rear Frame - Hydraulic Components Last Updated - 03/01/2004

STEER CYLINDER
(Ram Rod)
(2 1/4 “ Rod)
(used on machines built after 02/01/04)

/‘

~

|
|
© ‘ REF | PART # QTY DESCRIPTION SEE SECTION
e/ i - | 51348-FR 2 0 | STEER CYLINDER ASSEMBLY
°\ 1 | 50242-FR 1 Q BARREL ASSEMBLY
- ‘ 2 | 19916-FR 2 RING, snap
W ) 3 | 19917-FR 1 BUSHING, spherical - 2"
C\ P A 4 | 10704-FR 1 FITTING, straight grease - 1/8” pipe thread
5 |--- 1 NUT, cylinder rod - (712038)
6 | -FR 1 PISTON (410619)
© 7 | -FR 1 PISTON EXTENTION
= 4 8 | -FR 1 BEARING, rod (510671)
9 |--- 14 BOLT - 3/8 X 1 3/4” (Torque to 20 ft-Ibs.) (711073)
10 | -FR 1 ] ROD ASSEMBLY (300740)
11 19916-FR 2 RING, snap
12 | 19917-FR 1 BUSHING, spherical - 2"
13 | 10704-FR 1 FITTING, straight grease - 1/8” pipe thread
- | 51407-FR 1 KIT, seal repair - steer cylinder

Q Kit or Assembly - includes all items indented underneath.

T2810 08/11/03
18.75

TF 820-E Parts Module FR-51406 FR-4-11 FR-4-12 TF 820-E Parts Module FR-51406




Last Updated - 03/01/2004 TF 820 Rear Frame - Hydraulic Components

THIS PAGE LEFT BLANK FOR NOTES

TF 820-E Parts Module FR-51406 FR-4-13




